
 
WASTEWATER FACILITIES PLAN 

for the 
TOWN OF EXETER, NEW HAMPSHIRE 

 
 

 
 

Preliminary Draft  
October 2014 

 
 
 
 

 
 





Prepared By: 
 

Wright-Pierce 
230 Commerce Way, Suite 302 

Portsmouth, NH 03801 

TOWN OF EXETER, NEW HAMPSHIRE 
 
 
 

WASTEWATER FACILITIES PLAN 
 
 

PRELIMINARY DRAFT  
OCTOBER 2014 





 
12883A – October Prelim. Draft  i Wright-Pierce 

TOWN OF EXETER, NEW HAMPSHIRE 

WASTEWATER FACILITIES PLAN 

TABLE OF CONTENTS 

 
SECTION          DESCRIPTION             PAGE 
 
 1 EXECUTIVE SUMMARY 
  1.1 Introduction ............................................................................... 1-1 
  1.2 Purpose and Organization of Report ......................................... 1-1 
[...]
tip

le
 c

om
m

un
iti

es
 in

vo
lv

ed
, p

ot
en

tia
lly

 
m

ak
in

g 
co

ns
en

su
s m

or
e 

di
ff

ic
ul

t. 
• 

M
ay

 n
ot

 b
e 

ab
le

 to
 se

cu
re

 a
 N

PD
ES

 p
er

m
it 

m
od

ifi
ca

tio
n.

  M
ay

 re
qu

ire
 c

os
tly

 o
ut

fa
ll 

ex
te

ns
io

n 
to

 P
or

ts
m

ou
th

 H
ar

bo
r (

no
w

 o
r i

n 
th

e 
fu

tu
re

)  
Fu

tu
re

 re
gu

la
to

ry
 u

nc
er

ta
in

ty
 re

la
te

d 
to

 
30

3(
d)

 li
st

in
g 

of
 P

or
ts

m
ou

th
 H

ar
bo

r. 
  

 



 

12883A – October Prelim. Draft 5 - 14 Wright-Pierce 

5.2.6 Next Steps for Regional Alternatives 

Based on this analysis, the most cost-effective approach was Regional Alternative 2 (Hampton); 

however, the Town decided that the technical, political and regulatory hurdles associated with 

this alternative were substantial and has decided not to pursue this alternative any further.  The 

next most cost-effective approach was Regional Alternative 1 (Exeter), which also has the least 

political and regulatory uncertainty.  It is possible that the Exeter WWTF may not need to 

achieve 3 mg/l total nitrogen at its WWTF, which would reduce the cost of this alternative.  

Regional Alternative 3 (Pease) has the highest cost for Exeter and has considerable technical, 

political, regulatory and cost uncertainty.  It is possible that the Pease WWTF may need to 

achieve better than 8 mg/l total nitrogen or extend the outfall to Portsmouth Harbor, which would 

increase the cost of this alternative.  Also, while Regional Alternative 3 would undoubtedly 

benefit Great Bay, it will have an as-of-yet unquantified impact on the Piscataqua River and 

Portsmouth Harbor (i.e., due to less natural attenuation). 

 

It is important to note that there are three separate studies currently on-going which address 

regional wastewater management.  These are identified below: 

 

• The Town commissioned a separate study, initiated Spring 2014, to develop a more detailed 
analysis of Regional Alternative 3 (Pease).  This separate study is expected to be completed 
in October 2014.   
 

• The Town is participating in the WISE project, initiated Fall 2013, which is assessing the 
costs and benefits associated with non-point source nitrogen management.  This separate 
study is also expected to be completed in October 2014.   
 

• The City of Portsmouth recently commissioned a separate study, initiated September 2014, to 
analysis another regional alternative (i.e. upgrading the Pease WWTF to also incorporate all 
wastewater flow from the City, thereby increasing the target Pease WWTF flow to greater 
than 10 mgd).  The City has commissioned a separate study to develop this alternative.  This 
separate study is also expected to be completed in January 2015.   

 

A final decision on the cost-effectiveness of regional alternatives should be made with these 

additional studies in-hand. 

 



 

12883A – October Prelim. Draft 5 - 15 Wright-Pierce 

5.3 ON-SITE NUTRIENT REMOVAL ALTERNATIVES 

5.3.1 General 

As noted previously, the purpose of this analysis is to select the on-site nutrient removal 

alternatives for the WWTF upgrade. A number of items have been considered “baseline” or 

“common” elements between the alternatives. These items are summarized below. 

 

• Influent Equalization – The existing aerated lagoons are large and offer a low cost 

opportunity to convert a portion of these lagoons to off-line influent equalization. This will 

allow the Town to increase the capacity of the Main Pump Station in order to convey higher 

peak flows from the collection system to the WWTF without increasing the size of the 

WWTF. Using “peak shaving” approach, flow will be diverted into the basin during high 

flow events and will be conveyed back into the process after peak flows subside. Based on 

our calculations, 2 million gallons of influent equalization volume will allow for the peak 

instantaneous flow for the WWTF to be reduced from 13 MGD to 6.6 MGD. We have 

utilized 6.6 MGD peak instantaneous and peak day flow for the each of the on-site nutrient 

removal alternatives. 

 

• Primary Clarification – There are no definitive requirements in the NHDES design 

regulations or in TR-16 (Guides for the Design of Wastewater Treatment Works, NEIWPCC, 

2011) regarding whether primary clarifiers should be provided for a facility of this size. For 

the purposes of this planning-level analysis, we have elected to not include primary clarifiers 

in the treatment process based on our experience with similar sized facility, on our biological 

process modeling (described later in this section), and on the desire to eliminate the 

additional complexity that comes with primary treatment (additional tanks, equipment and 

sludge waste stream). We have left space on the site and in the preliminary hydraulic profile 

to include two primary clarifiers in the future (if desired).  This decision does not impact the 

cost-effectiveness of the various nutrient removal alternatives relative to each other.  If 

primary clarifiers were included, the WWTF would be incrementally more complex to 

operate but the nutrient removal activated sludge components would be smaller.  This 

decision can be revisited in the preliminary design phase. 



 

12883A – October Prelim. Draft 5 - 16 Wright-Pierce 

 

• Number of Nutrient Removal Treatment Trains – There are no definitive requirements in the 

NHDES design regulations or in TR-16 regarding the number of treatment trains required for 

the activated sludge systems (aeration tanks and secondary clarifiers; SBRs). The NHDES 

design regulations do require that three independent secondary clarifiers be provided for 

facilities with design average daily flows greater than 5 MGD. For purposes of this planning-

level analysis, we have selected three treatment trains based on our experience with similar 

sized facilities, on the stringent nitrogen limits (more treatment units will allow for more 

precise control and “turndown”) and on the ability to construct the facility in phases (e.g., 

two treatment trains initially, with a third in the future). This allows for a phasing and/or cost 

saving opportunity if needed.  This decision can be revisited in the preliminary design phase. 
 

• Separate Stage Tertiary Nitrogen Removal - There are no definitive requirements in the 

NHDES design regulations or in TR-16 regarding the number of treatment trains required for 

separate stage nitrogen removal (denitrification filters). All of the treatment processes 

identified herein will require separate stage tertiary treatment to achieve the ultimate effluent 

limit of 3.0 mg/l identified in the NPDES permit, if or when required. There are two main 

types of tertiary filtration processes for consideration; (1) biologically active filters and (2) 

traditional, non-biologically active filters. The type of filter required is determined by the 

level of treatment that occurs upstream of the filters. A biologically active filter (referred to 

herein as “denitrification filters”) is a generic term for solids separation/filtration process that 

also includes bacteria attached to the filtration media. These filters will remove solids as well 

as convert nitrate to nitrogen gas for further nitrogen removal. These filters are typically 

capable of reducing the effluent nitrogen of nitrified wastewater to 3.0 mg/l.  

 

A non-biologically active filter (referred to herein as a “traditional filter”) removes solids and 

does not provide any biological treatment. A modest 0.5 mg/l nitrogen reduction is expected 

with this treatment system. In general, these filters are significantly less complicated and less 

expensive to construct and operate than biologically active filters, but have limited nitrogen 

removal capacity. These filters must be paired with an upstream biological process that fully 

nitrifies and denitrifies.  



 

12883A – October Prelim. Draft 5 - 17 Wright-Pierce 

 

The decision regarding the need for, and type of, tertiary treatment approach will be best 

determined once the new WWTF is on-line, the upgraded effluent quality can be assessed 

and the range of tertiary treatment equipment systems can be pilot-tested, as necessary.  The 

timing of this will be determined in accordance with the AOC. 

 

Potential cost saving opportunities as well as phasing opportunities are identified where 

appropriate herein and will be explored in greater detail in Section 6.  

 

5.3.2 Identification of Alternatives for Nitrogen Removal 

A broad array of technologies has been used to perform nitrogen removal at municipal 

wastewater treatment facilities. Common and less common technologies are listed below. 
 

More Common Less Common 
Modified Ludzack-Ettinger (MLE) Moving Bed Bioreactor (MBBR) 
Four-Stage Bardenpho Biolac 
Sequencing Batch Reactor (SBR) BioMag 
Oxidation Ditch Rotating Biological Contactors (Aerobic/Anoxic) 
Schreiber Cyclic Aeration De-ammonification 
Integrated Fixed Film Activated Sludge (IFAS) Trickling Filters 
Membrane Bioreactors (MBR) Breakpoint Chlorination 
Denitrification Filters  Air Stripping 

 

In terms of identifying a shortlist of processes for evaluation for the Exeter WWTF, we used the 

key criteria identified earlier in this section. Several of these processes are eliminated due to high 

life cycle cost (e.g., air stripping and breakpoint chlorination) and reliability for stringent 

nitrification/denitrification limits (e.g., RBCs, trickling filters). Several of these processes were 

eliminated because they are high-rate processes that are typically only cost effective on space-

constrained sites (e.g., IFAS, MBBR, BAF, MBR, BioMag). The oxidation ditch process 

requires a very large amount of space and is less flexible than the remaining processes. 

 

 

 



 

12883A – October Prelim. Draft 5 - 18 Wright-Pierce 

 

The process configurations selected for facility-specific evaluation to achieve 3 mg/l effluent 

total nitrogen are as follows: 
 

1. Modified Ludzack Ettinger with Denitrification Filter 

2. Four-Stage Bardenpho with Traditional Filter 

3. Sequencing Batch Reactors with Denitrification Filter 

4. Biolac with Denitrification Filter 

 

Each process configuration will be arranged to allow for phased implementation in order to 

achieve an effluent total nitrogen limit of 8 mg/l in the near-term and 3 mg/l, if required by EPA 

in the longer-term. Each configuration is described in the following subsections.   

For the purposes of this analysis, we have included a supplemental alkalinity system and a 

supplemental carbon system for all process configurations. Upgrade items which are required for 

an effluent total nitrogen of 8 mg/l are indicated in regular font whereas upgrade items which are 

required for an effluent total nitrogen of 3 mg/l are indicated in italic font. 

 

5.3.3 Biological Process Modeling 

A “steady-state” computer process model was developed in BioWIN 3.1 in order to analyze two 

process alternatives: the Modified-Ludzack Ettinger (MLE) process (exogenous) and the Four-

Stage Bardenpho process (exogenous/endogenous). The modeling effort used the following key 

inputs and assumptions: 

• Since the MLE and Bardenpho processes do not currently exist at the Exeter WWTF, it is 

not possible to develop a calibrated model; accordingly, default kinetic and stoichiometric 

process parameters were utilized. In some cases, default parameters were adjusted based on 

experience. The model results are used primarily as a tool to analyze applicable upgrade 

options. 

• The model incorporated site-specific influent flow and load data as well as site-specific 

process tank sizing and configurations. A long-term operational record of the influent 

wastewater temperature was not available; however, the influent wastewater temperature 



 

12883A – October Prelim. Draft 5 - 19 Wright-Pierce 

was set at 10 degrees C to simulate spring conditions. The aerobic solids retention time was 

held at 12 days for each process configuration to provide for complete nitrification at 10°C.  

• Typical dissolved oxygen levels were set at 2.0 mg/l under annual average and maximum 

month conditions, with a minimum value of 1.0 mg/l under peak day loads. 

• Peak daily and peak hourly flows were capped at 6.6 MGD based on the assumption that 

influent equalization will be incorporated at the WWTF. 

• The MLE process was sized to produce 8 mg/l effluent total nitrogen at design annual 

average flows and up to 9.3 mg/l effluent total nitrogen at maximum month conditions. The 

Bardenpho process was sized to produce 3.5 mg/l effluent total nitrogen at design annual 

average flows and up to 3.8 mg/l effluent total nitrogen at maximum month conditions. 

• A separate stage denitrification filter will be required for the MLE process to reliably 

achieve the 3 mg/l effluent total nitrogen limit; whereas a separate stage traditional filter 

will be required for the Bardenpho process.  

 

Key conclusions from this modeling effort include: 

• Supplemental alkalinity is required for the MLE and Bardenpho processes. 

• Supplemental carbon is required for the Bardenpho process to achieve 3.5 mg/l effluent 

total nitrogen with the 0.56 million gallons of post-anoxic tankage modeled. If the post-

anoxic volume were increased to 1.15 million gallons, the Bardenpho process could 

achieve 5 mg/l without supplemental carbon. A cost-benefit analysis can be conducted to 

determine which approach is preferable during the preliminary design phase. 

 

An abbreviated summary of the model outputs are shown in Table 5-4 and Table 5-5. A 

technical memorandum summarizing the modeling effort is included as Appendix B. 

 
  



 

12883A – October Prelim. Draft 5 - 20 Wright-Pierce 

TABLE 5-4 
PROCESS MODEL OUTPUT – MLE ALTERNATIVE 

 

 
Annual Average 
(2 Trains Online) 

Annual Average 
(3 Trains Online) 

Max Month 
(3 Trains Online) 

Aeration Tanks    
No. of Trains 3 3 3 
No. of Zones per Train 2 2 2 
Total Volume (MG) 1.47 2.20 2.20 
Pre-Anoxic Volume (MG) 0.37 0.55 0.55 
HRT (hr) 11.74 17.60 10.56 
Aerobic SRT (days) 8.00 12.00 12.00 
MLSS (mg/l) 2920 1950 4140 
Supp. Alkalinity (lb/d CaCO3) 1,500 1,500 2,500 
Supp. Carbon (methanol gpd) 0 0 0 
Secondary Clarifiers    
Tanks Online 2 3 3 
Diameter (ft) 75 75 75 
Depth (ft) 16 16 16 
Effluent Quality    
Effluent BOD5 ( mg/l) 3.5 3.2 3.8 
Effluent TN (mg/l) 8.0 8.0 9.3 
Effluent TN (lbs/day) 197 197 384 
Effluent P (mg/l) 3.1 3.1 2.6 
Effluent TSS (mg/l) 7.7 7.2 9.5 
Waste Activated Sludge    
WAS (lb/d) 3,352 3,360 4,753 

 

 
  



 

12883A – October Prelim. Draft 5 - 21 Wright-Pierce 

TABLE 5-5 
PROCESS MODEL OUTPUT - FOUR-STAGE 

BARDENPHO ALTERNATIVE 
 

 
Annual Average 
(2 Trains Online) 

Annual Average 
(3 Trains Online) 

Max Month 
(3 Trains Online) 

Aeration Tanks    
No. of Trains 3 3 3 
No. of Zones per Train 4 4 4 
Total Volume (MG) 1.86 2.78 2.78 
Pre-Anoxic Volume (MG) 0.37 0.55 0.55 
Post-Anoxic Volume (MG) 0.37 0.56 0.56 
HRT (hr) 14.84 22.26 13.33 
Aerobic SRT (days) 8.00 8.00 12.00 
MLSS (mg/l) 3310 2020 4110 
Supp. Alkalinity (lb/d CaCO3) 1,750 1,750 2,550 
Supp. Carbon (methanol gpd) 100 100 25 
Secondary Clarifier    
Tanks Online 2 3 3 
Diameter (ft) 75 75 75 
Depth (ft) 16 16 16 
Effluent Quality    
Effluent BOD5 (mg/l) 3.4 2.4 3.0 
Effluent TN (mg/l) 3.5 3.5 3.8 
Effluent TN (lbs/day) 74 74 155 
Effluent P (mg/l) 3.3 2.9 2.6 
Effluent TSS (mg/l) 8.1 4.5 9.4 
Waste Activated Sludge    
WAS (lb/d) 3,380 3,538 4,699 

 

 
 
 
 
 
 

 

  



 

12883A – October Prelim. Draft 5 - 22 Wright-Pierce 

  

5.3.4 On-Site Alternative 1: Modified Ludzack-Ettinger with Denitrification Filter 

The MLE process is similar to a traditional activated sludge system but with anoxic zones 

preceding the oxic (aerobic) zones. Influent wastewater which provides organic carbon and 
[...]
presses), two polymer make-down systems, sludge conveyors and truck bay leveling 

conveyor. 

• Provide instrumentation, controls and SCADA connectivity for the sludge processing 

systems. 

 

6.2.13 Support Systems  

• Upgrade the existing process water to allow for on-going use of effluent for on-site 

cleaning.  The new system should reuse the existing hydropneumatic tank and should 

replace the existing pumps, air compressor, instrumentation and controls to match the 

duties required for the upgraded facilities. 

• Upgrade the existing Disinfection Tank scum pump station and redirect scum to the new 

Sludge Storage Tanks. 

• Per NHDES regulations, provide new sodium hypochlorite bulk storage tank and 

chemical metering pumps to allow for miscellaneous process/filament control and odor 



 

12883A – October Prelim. Draft 6 - 10 Wright-Pierce 

mitigation uses.  This is anticipated to be a 1,000 gallon tank with two chemical metering 

pumps.  This system will be included in the Sludge Process Building. 

 

6.2.14 Lagoon Decommissioning  

• Abandon the existing Aerated Lagoons.  Abandon/remove structures and piping. 

• Conduct decommissioning of former Aerated Lagoon Nos. 1, 2 and the former Sludge 

Storage Lagoon in accordance with a NHDES-approved Closure Plan.  Decommissioning 

is assumed to consist of hydraulically dredging, dewatering and disposal of the sludges as 

an “unclassified waste” by a construction contractor.  [NOTE:  The quantity/quality of 

the sludge in the lagoons will be assessed in Fall 2014 as a part of this Study.  The 

quantity and quality of the sludge will need to be re-assessed prior to securing a 

Closure Plan from NHDES.] 

• Repurpose the former Sludge Storage Lagoon as the location for the majority of the new 

WWTF tankage and buildings. 

• Repurpose former Aerated Lagoon No. 1 to new influent equalization basins. 

• Restore brackish flood plains and tidal wetlands within former Aerated Lagoons No. 2 

and No. 3 to brackish flood plains/tidal wetlands.  [NOTE:  The scope of this effort is 

currently under discussion with NHDES.] 

• Pursue NHDES grants (e.g., the Aquatic Resource Mitigation (ARM) Fund) to offset 

restoration costs for design, demolition, construction, legal fees and/or plantings. 

 

6.2.15 Civil-Site Improvements  

• Construct a new 8-inch or 12-inch diameter water main from Summer Street to the Public 

Works Complex to provide potable water and fire protection flows (approximately 5,000 

feet) for the Public Works Complex and WWTF. 

• Construct a new access drive from Route 85 to the new facilities in order to minimize 

temporary construction traffic and permanent WWTF traffic on the existing Public 

Works facilities.  WWTF related will increase over current, primarily due to biosolids 

hauling. 



 

12883A – October Prelim. Draft 6 - 11 Wright-Pierce 

• Modify existing site to address parking and access for vehicles, maintenance activities, 

chemical deliveries, septage deliveries and biosolids hauling. 

• Address stormwater management for new impervious areas, including stormwater 

harvesting for general purpose irrigation use.  Stormwater detention ponds and/or rain 

gardens can be located within the footprint of the former Sludge Storage Lagoon and/or 

Aerated Lagoon No. 3.   

• Construct new and/or upgraded site piping systems for raw sewage, equalization flows, 

activated sludge, return/waste sludge, scum and chemicals. 

• Construct a new 12-inch water main from Water Street to the Public Works site and 

WWTF. 

 

6.2.16 Architectural Improvements  

• Construct new Headworks Building and Sludge Process Building, as described above. 

• Renovate/repurpose the existing Grit Building and Disinfection Building (“Chlorination 

Building”), as described above. 

• As noted above, comprehensively renovate the existing Control Building and building 

systems, including: repairing the minor cracks in the exterior masonry walls; cleaning the 

moss and organic growth at the base of the walls; installing new sealants at the control 

joints and around the perimeter of all wall penetrations; replacing the shingle roofing and 

eave flashing; replacing vinyl siding at gable ends; replacing existing windows and doors; 

repainting the interior surfaces; providing separation between the “classified” Pump 

Room and the “unclassified” upper floor (NFPA 820); and upgrading the heating, 

ventilating and plumbing systems.  In addition, create new spaces in the Control Building 

to facilitate operations including converting the existing chemical rooms to occupied 

functions such as meeting/break room, control room, storage and a workshop and making 

the spaces ADA-accessible. 

 



 

12883A – October Prelim. Draft 6 - 12 Wright-Pierce 

6.2.17 Instrumentation Improvements  

• Upgrade the existing SCADA system to incorporate the WWTF upgrade instrumentation, 

monitoring, control and alarming systems.  The new SCADA system will include three 

workstations – two in the Control Building and one in the Solids Process Building. 

 

6.2.18 Electrical Improvements  

• Comprehensively upgrade the electrical service and main power distribution.  The 

preliminary sizing of the new service entrance is 2000 ampere. 

• Provide a new stand-alone, diesel-engine, standby generator and automatic transfer 

switch housed in a sound-attenuated enclosure.  The preliminary sizing of the unit is 

estimated at 750 kw. 

• Upgrade the site duct bank system for power distribution to existing and new buildings 

and tanks. 

• Provide exterior site lighting for new driveways, tankage and buildings. 

• Provide local disconnects and ESTOPS at process equipment.  Upgrade the remainder of 

the electrical systems to include energy efficient lighting (interior and exterior), 

emergency lighting/exit signs, receptacles and fire alarm system (if required by the Fire 

Chief). 

 

6.2.19 Energy Efficiency/Green Design Improvements  

The following types of energy efficient and green design elements will be evaluated and included 

where appropriate and cost effective. 

• Natural and high efficiency lighting (with motion sensors in some locations); 

• Solar walls; 

• Effluent heat exchanger; 

• Air-to-air heat exchangers; 

• Energy recovery ventilators; 

• Minimize impervious surfaces; and 

• Light-colored roofing for reduced solar gain. 



 

12883A – October Prelim. Draft 6 - 13 Wright-Pierce 

 

6.3 PHASING 

The WWTF upgrades can be phased in any number of ways depending on the Town’s goals.  

The purpose of phasing is generally to defer costs in order to moderate the rate impacts to users.  

Several examples of ways the WWTF upgrades could be phased include: 

 

• By capacity (i.e., the initial phase could be sized for less than the licensed 3.0 mgd); 

• By level of treatment (i.e., the initial phase would be sized to meet 8 mg/l effluent TN to 

meet the AOC versus 3 mg/l effluent TN to meet the NPDES permit); or  

• By component (e.g., items such as decommissioning or disinfection could be deferred). 

 

Figure 6-3 identifies the anticipated influent flow rates over the planning period.  As described 

in Section 4, the AOC requires that the Town evaluate the effectiveness of its Nitrogen Control 

Plan in 2023 and determine whether additional WWTF upgrades are needed.  If the Town elected 

to “phase by capacity”, flows are anticipated to be 2.4 mgd with regional contributions and 2.1 

mgd without regional contributions by 2023 to 2025.  Table 6-1 identifies several approaches to 

“phase by level of treatment” and “phase by capacity”. 

 

Based on discussions with the Town, the recommended phasing plan is presented in Table 6-2 

below.  The goal of the recommended plan is to provide for nutrient removal greater than 

required by the AOC but less than that required by the NPDES permit and to defer any tertiary 

treatment components.   

 

  



 

12883A – October Prelim. Draft 6 - 14 Wright-Pierce 

FIGURE 6-3 
CONCEPTS FOR PHASING OF ON-SITE ALTERNATIVES 

 

 
 

TABLE 6-1 
POTENTIAL PHASING OPPORTUNITIES FOR ON-SITE ALTERNATIVES 

 
 

Alternative  Phase 1 Phase 2 
2A Construct Bardenpho for 3.0-mgd Add Filters for 3.0-mgd 
2B Construct MLE for 3.0-mgd Expand to Bardenpho, add Filters for 3.0-mgd  
2C Construct Bardenpho for 2.25-mgd Expand and add Filters for 3.0-mgd 
2D Construct MLE for 3.0-mgd Add Primary Clarifiers, re-rate to Bardenpho 

for 3.0-mgd, add Filters for 3.0-mgd 
3A Construct SBR for 3.0-mgd Add Denit Filter for 3.0-mgd 
3B Construct SBR for 2.25-mgd Add 3rd SBR and Denit Filter for 3.0-mgd 

 

 

 
  



 

12883A – October Prelim. Draft 6 - 15 Wright-Pierce 

TABLE 6-2 
PRELIMINARY PHASING PLAN 

 

Item Phase 1 
(2014 to 2018) 

Future Phase 
(2026 to 2030+) 

Main Pump Station X  
Main Pump Station Forcemain X  
Influent Flow Measurement & Sampling X  
Septage Receiving X  
Screening & Grit Removal X  
Influent Equalization Basin X  
Primary Treatment  X 
Advanced Secondary Treatment/ Nitrogen Removal  

• 4-Stage Bardenpho & Secondary Clarifiers 
• Supplemental Alkalinity System 
• Supplemental Carbon System 
• Tertiary Filtration System  

 
X 
X 

 
 
 

X 
X 

Disinfection X  
Effluent Flow Measurement & Sampling X  
Sludge Processing Systems X  
Support Systems X  
Lagoon Decommissioning X  
Architectural Improvements 

• Control Building 
• Grit Building 
• Chlorination Building (“Disinfection Building”) 
• Headworks Building 
• Sludge Process Building 
• Tertiary Building 

 
X 
X 
X 
X 
X 

 
 
 
 
 
 

X 
Civil-Site, Instrumentation & Electrical X X 
Energy Efficiency/Green Design X X 
 

6.4 STAFFING 

Currently, three personnel operate and maintain the WWTF including one Grade III operator, 

one Grade II operator and one full-time equivalent maintenance mechanics (two mechanics, part-

time, shared with Public Works).  The existing WWTF is a Grade II plant.  Using the criteria 

established by NHDES in ENV-WS 901.18 (“Classification and Reclassification of Wastewater 

Treatment Plants”), the upgraded WWTF would become a Grade III facility after the Phase 1 

upgrade and a Grade IV facility after the Phase 2 upgrade.  Using the criteria established by EPA 



 

12883A – October Prelim. Draft 6 - 16 Wright-Pierce 

Publication MO-1 (“Estimated Staffing for Municipal Wastewater Treatment Facilities”), the 

upgraded WWTF is estimated to require five personnel after the Phase 1 upgrade and six 

personnel after the Phase 2 upgrade. 

 

6.5 ESTIMATED CAPITAL COSTS 

Planning-level project costs have been prepared for the recommended facilities and are presented 

in Table 6-3.  The cost for upgrades to achieve 3 mg/l is provided for information purposes.  The 

cost of the recommended plan is $50,700,000, which includes WWTF upgrade to achieve 5 mg/l, 

the Main Pump Station items and lagoon decommissioning items. 

 

The planning-level costs were developed using standard cost estimating procedures consistent 

with industry standards utilizing concept layouts, unit cost information, and planning-level cost 

curves, as necessary.  Total project capital costs include allowances of 40% of the estimated 

construction costs to account for construction contingency, design and construction engineering, 

permitting, as well as financing, administrative and legal expenses.  Many factors arise during 

final design (e.g. foundation conditions, owner selected features and amenities, code issues, etc.) 

that cannot be definitively identified and estimated at this time.  These factors are typically 

covered by the allowances described above; however, this allowance may not be adequate for all 

circumstances.  The project cost information presented herein is in current dollars and is based 

on ENR Construction Cost Index 9846 (August 2014). 

 

As described previously in this report, there are several areas of uncertainty related to existing 

conditions and this capital cost estimate.  Specifically: influent sampling (refer to Section 2); 

lagoon decommissioning/reuse (refer to Section 5); process selection (refer to Section 5); and, 

phasing opportunities (refer to Section 6).  These items should be resolved as soon as possible. 

 
  



 

12883A – October Prelim. Draft 6 - 17 Wright-Pierce 

TABLE 6-3 
ESTIMATED CAPITAL COSTS FOR RECOMMENDED PLAN COMPONENTS 

 

 
 

 

  

PROJECT COMPONENT EST. COST EST. COST EST. COST EST. COST NOTES
WWTF WWTF Main Pump Station Lagoon

TN 3 mg/l TN 5 mg/l FM & WM Decommissioning

CONSTRUCTION $36,200,000 $31,400,000 $4,000,000 $4,600,000 1
CONSTRUCTION CONTINGENCY 5% $1,810,000 $1,570,000 $200,000 $230,000 2

TECHNICAL SERVICES 20% $7,240,000 $6,280,000 $800,000 $920,000 3
VALUE ENGINEERING $100,000 $100,000 $0 $0 4
MATERIALS TESTING 0.25% $90,000 $80,000 $10,000 $10,000 5
ASBESTOS AND LEAD PAINT ABATEMENT $0 $0 $0 $0 6
DIRECT EQUIPMENT PURCHASE $0 $0 $0 $0 7
LAND ACQUISITION/ EASEMENTS $0 $0 $0 $0 7
LEGAL/ ADMINISTRATIVE $10,000 $10,000 $10,000 $10,000 8
FINANCING 1% $450,000 $390,000 $50,000 $60,000 9

ENGINEER'S ESTIMATE $45,900,000 $39,830,000 $5,070,000 $5,830,000 10

Notes
1.)  Construction cost estimate details provided in Appendices.  Costs based on ENR CCI 9846.
2.)  Construction contingency is an allowance at 5% of construction cost.
3.)  Technical services is an allowance at 20% of construction cost.
4.)  Value engineering is an allowance assuming two sessions.
5.)  Materials testing is an allowance based on similar sized projects.
6.)  Asbestos and lead paint is not anticipated at the WWTF site, but should be evaluated at the Main Pump Station site.
7.)  None anticipated
8.)  Legal/administrative costs are for bond counsel and project advertisements.
9.)  Financing is an allowance based on assumed interim financing costs at 1%.
10.) DES estimate for 5 mg/l effluent TN for Exeter was $44M ("Analysis of Nitrogen Loading Reductions for WWTF and
       NPS in the Great Bay Estuary Watershed", Dec 2010, ENR 8660).



 

12883A – October Prelim. Draft 6 - 18 Wright-Pierce 

6.6 ESTIMATED ANNUAL OPERATION AND MAINTENANCE COSTS 

The Town’s operations and maintenance (O&M) budget for wastewater collection, treatment and 

disposal for the 2014 fiscal year was $467,000, excluding existing debt service.  An O&M 

budget for the first year of operation (2018) of the upgraded WWTF was prepared based on the 

estimated increases and decreases for specific line items of the budget. The estimated first year 

O&M budget for the upgraded facility is $1,150,000, excluding debt service, for the 

Recommended Plan (WWTF Upgrade with Bardenpho for 3-mgd to 5 mg/l effluent TN plus 

appurtenant facility components.  The current budget and the current flows and loads were 

considered the baseline.  A summary of the annual O&M costs is presented in Table 6-4.  This 

estimate is based on the assumptions listed below. 

 

• Inflation was assumed to be 10% over the 4 years (2.5% per year) between now and 2018.  

This was applied equally to all labor, goods, services, chemicals and utilities. Biosolids 

disposal was assumed to $100/wet ton in current dollars. 

• Flows and loads were assumed to increase by 5% over the 4 years between now and 2018. 

• The Phase I upgrade is implemented and 2 new staff are hired. 

• Major maintenance budgets were held constant (i.e., without inflation). 

 

  



 

12883A – October Prelim. Draft 6 - 19 Wright-Pierce 

TABLE 6-4 
ESTIMATED ANNUAL OPERATION & MAINTENANCE COSTS 

(for 3.0-mgd to 5-mg/l Effluent TN, Bardenpho process, 3 treatment trains) 
 

 

Category
Salaries 3 staff $124,000 5 staff $227,000
Benefits 3 staff $68,000 5 staff $125,000
Buildings and System Maintenance - $49,000 - $94,000
Chemicals, Licenses, Software

Licenses, Software, etc - $54,000 - $59,000
Hypochlorite 17,500 gal $18,000 1,800 gal $2,000
Bisulfite 3,250 gal $6,000 0 gal $0
Supp Alkalinity n/a $0 16,000 gal $18,000
Supp Carbon n/a $0 7,500 gal $21,000
Polymer n/a $0 8,000 gal $44,000